

Certificate No.	200608F00024
Page	F00024-01
Issue date	09/09/2020

INSPECTION CERTIFICATE (CR)



CHINA STEEL AND NIPPON STEEL VIETNAM
JOINT STOCK COMPANY
My Xuan A2 Industrial Zone, My Xuan Ward,
Phu My Town, Ba Ria - Vung Tau Province, Vietnam
Tel: 0254 393 1105 Fax: 0254 393 2105

0024

CUSTOMER	DUFERCO SA		Invoice No.	S20050026	Shipping Date	03/09/2020
SPECIFICATION	ASTM A1008 CS TYPE B		Customer No.	D0001CH	CSVC ORDER No.	202008ECS1VA
PRODUCT	COLD ROLL'D STEEL SHEET IN COIL		Reference No.			
MATERIAL DESCRIPTION			ASTM A1008/A1008M16			

ITEM NO.	THICK. mm	WIDTH mm	LENGTH mm	Quantity	MASS N/N kg	Coil No	Heat No	Chemical Composition (%)											Tensile Test			Bend Test									
								C	Si	Mn	P	S	NI	Cr	Mo	V	Nb	Ti	Cu	Al	N	B	Od	*A01	*A02	*A03	Out.	Res.			
005	1.210	914.0	coil	1	8,580	3725461	115839	5	1	19	11	7	1	2	0	1	2	0	0	0	1	4	2	2	1	L	210	336	42	L	OK
006	1.210	914.0	coil	1	8,570	3725462	115839	5	1	19	11	7	1	2	0	1	2	0	0	0	1	4	2	2	1	L	210	336	42	L	OK
005	1.210	914.0	coil	1	8,790	3725471	115839	5	1	19	11	7	1	2	0	1	2	0	0	0	1	4	2	2	1	L	211	338	42	L	OK
006	1.210	914.0	coil	1	8,780	3725472	115839	5	1	19	11	7	1	2	0	1	2	0	0	0	1	4	2	2	1	L	211	338	42	L	OK
006	1.210	914.0	coil	1	8,520	3725461	115839	5	1	19	11	7	1	2	0	1	2	0	0	0	1	4	2	2	1	L	207	335	42	L	OK
006	1.210	914.0	coil	1	8,610	3725482	115839	5	1	19	11	7	1	2	0	1	2	0	0	0	1	4	2	2	1	L	207	335	42	L	OK
006	1.210	914.0	coil	1	7,630	3725491	315067	5	1	18	14	6	1	1	0	1	0	0	0	0	1	3	2	2	1	L	214	339	41	L	OK
006	1.210	914.0	coil	1	7,580	3725492	315067	5	1	18	14	6	1	1	0	1	0	0	0	0	1	3	2	2	1	L	214	339	41	L	OK
006	1.210	914.0	coil	1	7,620	3725501	315067	5	1	18	14	6	1	1	0	1	0	0	0	0	1	3	2	2	1	L	212	339	42	L	OK
006	1.210	914.0	coil	1	7,630	3725502	315067	5	1	18	14	6	1	1	0	1	0	0	0	0	1	3	2	2	1	L	212	339	42	L	OK
006	1.210	914.0	coil	1	8,640	3725561	315067	5	1	18	14	6	1	1	0	1	0	0	0	0	1	3	2	2	1	L	204	334	42	L	OK
006	1.210	914.0	coil	1	8,620	3725562	315067	5	1	18	14	6	1	1	0	1	0	0	0	0	1	3	2	2	1	L	204	334	42	L	OK
006	1.210	914.0	coil	1	8,550	3725671	3725682	5	1	19	11	7	1	2	0	1	2	0	0	0	1	4	2	2	1	L	215	339	42	L	OK
006	1.210	914.0	coil	1	8,670	3725672	3725682	5	1	19	11	7	1	2	0	1	2	0	0	0	1	4	2	2	1	L	215	339	42	L	OK
006	1.210	914.0	coil	1	8,670	3725681	315067	5	1	18	14	6	1	1	0	1	0	0	0	0	1	3	2	2	1	L	227	339	42	L	OK
006	1.210	914.0	coil	1	8,640	3725691	115839	5	1	19	11	7	1	2	0	1	2	0	0	0	1	4	2	2	1	L	215	342	40	L	OK
006	1.210	914.0	coil	1	8,580	3725692	115839	5	1	19	11	7	1	2	0	1	2	0	0	0	1	4	2	2	1	L	215	342	40	L	OK
006	1.210	914.0	coil	1	8,630	3725701	115839	5	1	19	11	7	1	2	0	1	2	0	0	0	1	4	2	2	1	L	216	343	41	L	OK
TOTAL:				19	160.190																										

*A01=Yield Strength
*A02=Tensile Strength
*A03=Elongation

VISUAL INSPECTION(SURFACE) AND DIMENSION CHECK: OK

WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE ABOVE MATERIAL SPECIFICATION.

MADE IN VIETNAM
PHONE NUMBER: +84(0)901 555 253
E-MAIL ADDRESS: 001115@csvc.com.vn

